
PARTS LIST

PARTS LIST 79548ANGLE GRINDER 2000W

Part PartDescription DescriptionQty Qty

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

Outer Flange 

Grinding wheel

Inner Flange 

Grinding wheel cover 

Dust cover

Screw M5x16 

Front cover

O-ring Φ 58x2

6202 bearing

6202 bearing cover

Screw M4x12

Big gear

608 bearing (iron cover)

self-lock pin

O-ring Φ 6x1.8

Slinger

Pinion

Nut M8x1

Screw ST4.8x30

Self-locking cap

Self-locking spring

Head

O-ring Φ 31.5x2

6201 bearing

Shim

Wind guide ring

Screw M5x12

Cylinder pin gasket

Rotor

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

Creeper retaining ring

Gasket 8x18.5x 0.3

608 bearings

608 bearing sleeve

Screw ST4x75 (Type C)

Windshield ring

Stator

Lebal

Motor housing

Screw ST4x12 (C-type)

Screw ST4x12 (F-type)

Carbon brush cover

Carbon brush

brush holder

Coil spring

Button spring

Rotate button

Switch

Cable sheath

Cable

Cable pressure plate

Screw ST4 × 14 (C-type)

Lead wire crimping board

Screw ST3 × 10 (C-type)

Right handle

Screw ST4 × 16 (F-type)

Auxiliary handle

Wrench

Hexagonal wrench 

1

1

1

1

1

1

4

1

1

1

1

3

1

1

1

1

1

1

1

4

1

1

1

1

1

1

1

2

1

1

1

1

1

1

2

1

1

1

1

2

2

2

2

2

2

1

1

1

1

1

1

1

2

1

2

1

5

1

1

1



ASSEMBLY DIAGRAM

ASSEMBLY DIAGRAM 79548ANGLE GRINDER 2000W


